EROATOMN LAB.

FCC TEST REPORT

Report No.

FR771809

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-07-24 Time: 23:24:55

i Level (dBuW/mj}

FCC CLASS-B-
5B
40_,_'
3
-
2
. 30 224, HME. 612, 806, 1000
Frequency {MHz)
Site :03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :PDA Smart Phene (WiFi 80Z. 11bk/g/
:BT vZ.0 EDR _VOIF)
POWER :110vVac/ 60Hz
MODEL (TR 771809
MOME :1lg T= CHO1;Z412MHz
PLANE :EZ2
Data Rate:54
Over Limit RBeadintenna Cable Freamp Ant  Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Fos Pos Remark
MHz dBuV/m dB dBul/m dBuy dE /m dE di =518 deg
l @ 21.080 29,67 -0.33 40.00 E5. 60 16 36 0. 64 2F 93 1e6 Z0Z QF
Z L4, 570 EZE.48 -17.5E 40.00 48_39¢ 5. E7 0.8z 32E.88 Hisr —--— Peak
3 EGE._740 31.80 -14.E0 46.00 EO.EZ3 1E.E0 1.33 32E.86 = el —--— Peak
4 41%_ 000 Z5.87 -E0.13 46.00 40,32 15.57 .33 32E.81 —mE --— Peak
5 £29._ 400 Z24.78 -E1.EZ2 46.00 36.35 18.07 .73 2E.3T il --— Peak
& 960100 27.35 -E&.65 E54.00 30.02 E5.04 3.6l 21.3E His —--— Peak
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woroniss. FCC TEST REPORT

Report No. FR771809

Level (dBuW/mj}

Date: 2007-07-23 Time: 06:31:06

3
L
FCC CLASS-B
-6dB
59 i T FCC CLASSB-AV
-6dB
' 1000 5800. 10600, 15400, 20200, 25000
Frequency {(MHz)
Site t03CHO4-HT
Condition: FCC CLASS-B Zm HF-ANT-£2032 HORIZONTAL
EUT tPDA Smart Phone (WiFi 80z . 11b g/
BT wZ.0 EDE WOIP)
FOWEER :110WVac,/60H=
MODEL TR 771809
MOME 1llg Tx CHOLl;Z417MH=
FPLAME cEz
Data Rate: b4
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuV/m dE dBuV/m dBuyW dE/m dB dE cm deg
1. Z390.000 48.5 -5.75 EL4.00 EO.EE E8.07 374 3378 1oo E4 Awverage
z £390.000 53.77 -15.E&3 74.00 &0.74 EF85.07 3.74 33,78 1oo 0 Peak
3@ 2417000 103.2%8 105.1% E8.11 3.76 3FFiv8 1oo 0 Peak
4 @ Z417.000 2Z._38 Fd--29: 2B .76 3378 1oo E4 Awerage
5 Z249Z_.000 L0723 —-E3.E7 74.00 EZ.3%9 F8.30 3.84 33.80 loo 0 Peak
) 2497 000 37.7Z -l6.E8 L4.00 39.38 EF8.30 3.84 33.80 100 E4 Awerage
7 89z5.000 E3.70 -Z0.30 74.00 43.F1 38.00 T.EZ 34,74 100 0 Peak
g 89z5.000 4129 -12.71 E&4.00 30.80 38.00 T.EZ 34,74 1ao 294 Average

Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

nLEUBl {dBuv/mj} Date: 2007-07-24 Time: 23:32:07
FCC CLASS-B
-bdB
40—'
3
2
=3
4 g
! 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASE-E 2m ANTEYEZ4 WERTICAL
EUT SIDA Smart Phone (WiFi_ 202 11b/g/f
:ET_w&.0 EDR VOIR)
FOWER :1l0Vac/60H=s
MODEL :TE 771209
MOME 1lg Tx_CHOL;Z41ZMH=
FPLANE tEz
Data Rate: b4
Ower Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;m dE dBuV/m dBuy dE fm dE dEB cm deg
1 31.890 33.5F -6.48 40.00 43 50 16.34 0.658 3E.98 188 z233 0QF
z 47_8z0 30.04 -3_98 40.00 53_87 8.53 0.76 3E_9Z e —--— Peak
3 E3.490 33.5F -6.48 40.00 E53_88 5.93 0.81 3EZ.88 ——= —--— Peak
4 419,000 24.11 -21.89 48.00 38.56 15.97 .39 3E.Bl i —--— Peak
5 217.400 Z5.01 -Z0.9% 45.00 Z8.8%9 EF3.95 3.53 31.43 —m —--— Peak
) 982.900 z&.77 -Z7.E3 E4.00 E9.33 EL5.11 3.6E 3130 e —--— Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR771809

7 Level (dBuW/mj}

Date: 2007-07-23 Time: 06:26:23

3
4
FCC CLASS-B
-6dB
59 ! 7 FCC CLASS B-AV
-6dB
g
0
1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Bite 03CHO4-HT
Corndition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT PDA Smart Phone (WiFi 202, 11b/g/f
:ET_wZ.0 EDE WOIR)
FOWEER :110Vac,/60H=
MODEL TR 771809
MOME 1llg Tx CHOLl;Z417MH=
FPLAME cEz
Data Rate: b4
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuV/m dE dBuV/m dBuyW dE/m dB dE cm deg
1 £390.000 E5_99% -18.01 74.00 E7.96 EF85.07 .74 33.78 1oo 0 Peak
z £2390.000 46.26 -7.74 L4.00 48.F3 F85.07 3.74 33,78 1oo 333 Average
3@ 2417000 10Z.83 104.74 E8.11 JIFE Fdivs 1oo 0 Peak
4 @ Z41Z.000 2Z2._20 94 65 ZB_EzZ .81 3I3.79 1oo 333 Average
5 Z249Z.000 El.46 —-Z2.54 74.00 E3.1F EF8.30 3.84 33.80 loo 0 Peak
) 2497 000 38.2% -15.71 &4.00 39.95 F8.30 3.84 3F3.80 100 333 Average
7 FE36.000 E4.54 -19 .45 T4.00 45 46 3578 G.46 33.15 100 0 Peak
g PE36.000 43.18 -1l0.8% E4.00 3410 35.78 G.46 33,15 1ao 3l6 Average
9 9648 000 43.79 -30.F1 74.00 B81.F8 -10.0%9 7.60 35.00 1oo 0 Peak
10 9g48_ 000 3Z.03 -£1.97 EL4.00 £9.50 -10.07 7.60 35.00 100 103 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
4 Level {dBuW./m} Date: 2007-07-24 Time: 23:50:11

FCC CLASS-B
-fidB

5]
2 4 5
“30 224, M8, 612, 806. 1000
Frequency (MHz)
gite : 03CHO4-HY
Condition: FCOC CLASS-E 3m ANTZ2724 HORIZOMNTAL
EUT :PDA 8mart Phone (WiFi 80Z.11b/g/
:BT v2.0 EDR_VOIP)
POWER :110vac/ 60Hz
MODEL :TR 771809
MOME :1lg Tx_CHOG;Z437MHz
PLANE (E2

Data Rate:54
Over Limit Beadintenna Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Los=s Factor Fos Po=z Bemark
MH=z dBEu¥Vsm dB dBul/m dBuy dB fm di dE (=8 deg
|l c] 0810 39,77 -0.23 40.00 EE.70 1,36 0.&64 3F._93 lde 254 QF |
z E3.490 Zz.79 -17.Z1 40.00 4293 L.93 0.81 3E.&8 === —-— Peak
3 ZEZ.740 31.75 -1l4.E5 45.00 E0.1% 1z.50 1.93 3E.8e === —-— Peak
4 4la. 000 24 25 -z1.75 45.00 382.70 15,97 .39 3E. 8l = —-— Peak
£ 720,200 z24.44 -zZl.f6 45.00 33.01 19,91 .23 21.71 i —-— Peak
g Qg0.100 27.E52 -Ze.48 E4.00 30.159 ZEL.04 .61 321.32 === —-— Peak
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Report No.

FR771809

Level (dBuW/mj}
17

Date: 2007-07-24 Time: 06:56:14

3
4
FCC CLASS-B
-6dB
59 Z 7 FCC CLASS-B-AV
-6dB
! 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Bite 03CHO4-HT
Condition: FCC CLASE-B 3m HF-ANT-6903 HORIZONTAL
EUT SPDA Bmart Phone (WiFi_8S0z2.11b/g/f
:BT_wz.0 EDR_WOIP)
POTTER t110Vac f60H=
MODEL TR 771809
MOME cllyg Tx CHOE;2437MHz
PLANE tEZ
Data Pate:fd
Over Limit RBeadintenna Cable Freamp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Poz Bemark
MHz dBuV/m dBE dBul/m dBuy dE S dB di (=8 deg
1 Z3TE.000 39.EZ3 -14.77 E4.00 41.EFg Z58.03 371 32378 120 47 Awverage
z Z3TE.000 E1.71 -22.2% 7T4.00 E3.74 Z58.03 371 32378 lao 0 Peak
3R £437.000 104.E55 loe.36 Z8.19 = el I = lao 0 Peak
4 @ £437.000 23.68 35.45 E8.13 379 23099 120 47 Awverage
L zd484. 000 EO0.32 -23.68 7T4.00 EEZ.0EZ ZB.E6 .84 323.80 la0 0 Peak
& Z484.000 38.39 -15.61 E4.00 40.0% Z8.EZ6 3.84 323.80 1z0 47 Awverage
7 §850.000 GEE2.%4 -21.08 7T4.00 4E_50 37.39E T.E0 24.88 1a0 0 Peak
g §850.000 40.54 -13.48 E4.00 30.10 37.322 T.E0 24.8% la0 Z89 Average
Remark: #3 and #4 Fundamental Signal
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR771809

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-24 Time: 23:57:23

Level (dBuv/mj}
80

FCCCLASS-B
-pdB
40—'
5
2
4
5 -
! 30 224, M8, 612, 806. 1000
Frequency (MHz)
Bite cOZCHO4-HY
Condition: FCC CLASS-E 3m ANTZ7Z4 VERTICAL
EUT PDA Bmart Phone (WiFi_ S0Z_ 1lb/g/f
:BT_w2.0 EDR_VOIF)
POTTER t110Vac/s0H=
MODEL STER 7718029
MOME llg Tx CHOE;Z437MH=
PLANE tEE
Data Pate: b4
Over Limit RBeadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Fos Poz Bemark
MH=z dBuV m dBE dBul/m dBuy dB di dE (=8 deg
1! 31.8590 36,57 -3.43 40.00 EE.E5E5 16.34 0.865 32E.98 17a Z88 0P
z 47,820 30.1z -35.88 40.00 E53.7E 8. 53 0.7& 3ZE.9E iy --— Peak
3 £3.4590 33.3&2 -6.68 40.00 £535.48 5,33 0.81 ZE.88 el —--— Peak
4 388.900 E6.37 -l19.63 46.00 41.58 15.38 Z.E3 3ZE.&B8 =t —--— Peak
5 419000 E23.11 -E2.85 46.00 37.56 15.97 £.33 ZE.81 e --— Peak
& QEZ_000 E5.03 -E0.37 46.00 E85.77 E4.10 3.83 31.43 iy --— Peak
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woroniss. FCC TEST REPORT Report No. : FR771809

Level (dBuv/m) Date: 2007-07-24 Time: 06:49:37
4
FCC CLASS-B
-6dB
59 7 FCC CLASS B-AY
-6dB
=
1
l]1I]l]ll 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Bite tOZCHO4-HY
Condition: FOO CLASS-E 3m HF-ANT-&£303 VERTICAL
EUT cPDA Smart Phone (WiFi_802_ 1lb/o/
:BT_wZ.0 EDR_VOIP)
POWEE. :1l0Vac/c0Hz
MODEL TR 771803
MOME tllyg Tx CHOG;2437MHz
PLANE “EZ
Data Bate: 54
Owver Limit Beadintenna Cable Preamp Int. Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Renmark
MH=z dBuV/m dBE dBuW/m dBuy dB fm dE dE cm deg
I 2372000 49.83 -24.17 74.00 El.85 28.03 3.71 33.78 100 0 Peak
z 2372.000 39.95 -14.05 54.00 41.93 28.03 3.71 33.78 106 97 Awverage
3B Z437.000 94 57 96.38 28.19 3.79 33.79 106 92 Average
4 @ £4327.000 10388 10Lk.73 E8.1%5 FoTE HIELTE lao 0 Peak
E 2486 000 E50.40 -Z3.60 74_00 EzZ. 10 Z8_Z6 .84 33,80 lao 0 Peak
g 2486000 39 77 -14.EF3 L4._00 41.47 Z8_Z6 .84 33,80 106 9% Awerage
7 7311.000 53.03 -20.97 74.00 43.83 '35.94 6.48 33.28 100 0 Peak
g 7311.000 41.E5 -12.45 54.00 32.40 35.94 6.48 33_28 100 241 Awverage
9 9748000 44_ 85 -29.15 74.00 82.03 -9.8F 7.67 35.00 100 0 Peak
1d 9743 000 34.40 -1%.60 E4_00 71l.60 -3 85 7.65  3E.00 100 245 Awverage
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR771809

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv/m}
80

Date: 2007-07-25 Time: 00:05:13

FCC CLASS-B-
BB
40_,_‘
3
53
2
L 30 224, M. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :PDA Smart Phone (WiFi 80Z.11b/g/
:ET_v2.0 EDR_VOIE)
POWER :110vac/ 60H=
MODEL TR 771809
MOME :1lg Tx_CH11;Z46ZMHz
PLAINE :E2
Data Rate: 54
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuyW dE fm dE dB cm deg
|l@ 31.080 39.17 -0.83 40.00 E55.10 1&6.36 0.64 3F_93 186 260 QF
z E3._490 Zz.z27 -17.73 40.00 48_41 5.93 0.81 3E.88 e —-— Peak
3 289,770 31.68 -14_.32 46.00 E0.10 1z.5Z 1.93 3E.87 —m —--— Peak
4 419,000 24.3% -Z1.61 46.00 38.84 1597 .39 3E.81 —ims —-— Peak
5 539,400 Z3.90 -ZE.10 46.00 35.47 12.07 Z.73 3E.37 R —--— Peak
) 237,700 Z25.70 -Z0.30 46.00 Z9.07 ZF4_ 47 3.58 31.4Z = —-— Peak
SPORTON International Inc. Page No. : 126 of 153

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : UCVHSTNH-F16C

Report Issued Date : Aug. 09, 2007
Report Version : Rev. 01
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Report No.

FR771809

Level (dBuW/mj}
17

Date: 2007-07-24 Time: 06:03:23

3
4
FCC CLASS-B
-6dB
q
59 7 FCC CLASS-B-AV
4 -6dB
! 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Bite 03CHO4-HT
Condition: FCC CLASE-B 3m HF-ANT-6903 HORIZONTAL
EUT SPDA Bmart Phone (WiFi_8S0z2.11b/g/f
:BT_wz.0 EDR_WOIP)
POTTER t110Vac f60H=
MODEL TR 771809
MOME cllyg Tx CHLl;Z46ZMHz
PLANE tEZ
Data Pate:fd
Over Limit RBeadintenna Cable Freamp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Poz Bemark
MHz dBuV/m dBE dBul/m dBuy dE S dB di (=8 deg
1 £340.000 33.8%8 -20.1Z E4.00 36.00 Z7.%6 F.63 3377 103 308 Average
z £340.000 48.%5 -25.08 74,00 E1.07 Z7.%6 .63 32377 lao 0 Peak
3R Z4GZ.000 103. 38 105.14 Z8.EE .81 23.80 lao 0 Peak
4 @ Zdgz.000 2E.6l 94 36 EB_EE F.81 32373 103 308 Average
L Z483.500 e&0.Z0 -13.80 74.00 £1.90 Z8.EZ6 .84 323.80 la0 0 Peak
B Z483.500 EE.79 -1.E1 E4.00 E4.43 Z8.E6 .84 323.80 103 308 Average
7 §133.000 E53.17 -20.83 74.00 4317 36.33 &8 323.81 1a0 0 Peak
g §133.000 41.50 -1Z.50 E4.00 31.50 36.33 &8 33.81 la0 ZEE Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.
- Level {(dBuv/m} Date: 2007-07-25 Time: 00:12:30

FCC CLASS-B
-pdB

2
5 B
4
0
30 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7Z4 WERTICAL
EUT tPDA Smart Phone (WiFi 802 1lb/gf
:BT wz.0 EDR_VOIP)
FOWEER. :1ll0Vac//e0Hz
MODEL TR 771a03
MOME tllg Tz _CH1l:Z46ZMHz
PLANE cE2

LData Pate:bd
Over Limit Beadintenna Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Los=s Factor Fos Poz Bemark
MH=z dEuV m dB dBul/m dBEuy dB di dE (=8 deg
L 2l.890 37.2ZE -EZ.78 40.00 E3.EZ0 1e.34 0.865 3Z.598 144 214 QF
z 47.8z0 E9.9F -10.08 40.00 53_EE 8.53 0.7 32E.9Z e —--— Peak
3 L4 3200 33.04 -5.96 40.00 53 K2 E.E7 0.82 3EZ.&8 === —-— Peak
4 4l9. 000 2320 -zEZ.80 d45.00 37.65 15,97 .39 32E.81 === —-— Peak
£ 901,300 zE.10 -zZz0.20 45.00 EZ9.39 Z3.53 .60 321.43 e —-— Peak
=) D4z 600 25,43 -Z0. 57 45.00 Z8.68 E4.60 .57 321l.4:2 e —-— Peak
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?Leuel {dBuv/m} Date: 2007-07-24 Time: 06:12:31
3
4
FCC CLASS-B
-6dB
d
59 7 FCC CLASS B-AV
1 -6dB
9
1
! 1000 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Bite - 03CHO4-HY
Condition: FOC CLASS-E 3w HF-ANT-£903 WERTICAL
EUT SPDA Smart Phone (WiFi_802. 11b/o/f
:BT_wz.0 EDR_WOIF)
POWEER :110Wac/E0Hz
MODEL TR 771809
MOME c1lg Tx_CH11;246ZMH=
PLANE :E2
Data Bate:bd
Ower Limit Beadintenna Cable Preamp int  Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBuW;m dE dBuV/m dBuyW dE fm dE dEB cm deg
1 2366.000 47.62 -26.38 74.00 49.69 Z£3.00 SO fREigg 100 0 Peak
z 2366.000 37.6l1 -16.3% &54.00 39.68 28.00 3.71 33.78 104 93 Awverage
3@ 2467.000 101.85 103.60 28.22 3.81 33.79 100 0 Peak
4 @ 2462.000 92.92 94 .67 z8_22 3.81 33.79 104 93 Awverage
14 2483_.500 &£2.75 -15.28 74.00 &0.45 28 26 3.84 33.80 100 0 Peak
& | 2483.500 Sl.15 -2.88 G&54.00 E2.85 2826 3.84 33.80 104 93 Awverage
7 7386.000 &5Z.50 -21.50 74.00 43.38 36_1F 6.5l 33.54 100 0 Peak
8 7386.000 40.89 -13.11 &54.00 31.70 36.1% 6.5l 33.48 100 347 Average
9 9842.000 42.38 -31.62 74.00 79.29 -9_53 7.7 '3E.00 100 0 Peak
10 9848.000 31.19 -22.81 G&54.00 £8.10 =953 7.72 3E.00 100 Z&9 Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
ik Level (dBulY/m} Date: 2007-08-04 Time: 080727

FCC CLASS-B
-hdB

- 3
L 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASS-E 3m ANTZ724 HORIZONTAL
EUT :PDA Smart Phone (WiFi 80Z2.11b/g/
:BT_wz2.0 EDRE_WOIER)
POWER :110vac/ 60Hz
MODEL (TR 7718089
MOME :Bluetooth Tx Ch78;2480MHz
PLANE :E2
Data Rate:DHS
Over Limit RBeadintenna Cable Freanp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Po=z Bemark
MHz dBuV/m dB dBul/m dBuy dE /m dE di =8 deg
1l 31.080 33.59 -6.41 40.00 49.52 16.36 0.64 32.93 100 298 Peak
2 39.180 28.58 -11.42 40.00 48.10 1z.71 0.71 32.94 -—= --— Peak
3 245.460 30.38 -15.6Z 46.00 49.18 1z.20 1.87 32.87 -—= --— Peak
4 519.800 233.20 -12z.80 46.00° 45.55 17.49 Z.67 32.51 -—= --— Peak
5 £93.500 34.33 -11.67 46.00 44.13 19.84 Z.82 3Z2.45 ——= —-— Peak
5 680.100 35.47 -9.53 46.00 45.30 20.09 3.13 32.05 -—= --— Peak
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4 Level (dBuW/mj}

Date: 2007-08-04 Time: 03:22:51

3
E:
FCC CLASS-B
-6dB
q
54 7 g FCC CLASS-B-AV
-6dB
1 1
3
0
1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Bite :03CHO4-HT
Corndition: FCC CLASE-B Sm HF-ANT-£203 HORIZOMNTAL
EUT PDA ESmart Phone (WiFi 202, 11b/g/f
:ET_wZ.0 EDE WOIR)
FOWER :110Vac,/60H=
MODEL TR 771809
MOME :Bluetooth Tx_Ch78;2450MH=
FPLANE tEz
Diata Rate:DHE
Ower Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuV/m dE dBuV/m dBuy dE/m dB dE cm deg
1 Z38Z.000 41.588 -32.4F 74.00 43.58 F85.03 .74 3I3.78 1oo 0 Peak
z Z38Z.000 E8.87 -E5.43 E4.00 30.57 EF85.03 3.74  33.78 loo Z0 Awverage
ER | Z2480.000 28.685 100,35 EB.Z6 3.84 33.80 loo 0 Peak
4 @ z480.000 86.54 88_F4 ZB_E& 3.84 33.80 loo Z0 Awerage
5 Z483.500 &3.F0 -10.80 T4.00 &4.90 FB.E6 3.84  33.80 100 0 Peak
=C] 2483 _ 500 EZ_8z -1.18 &4_.00 E4 5F FB_Z6 3.84 33.80 100 Z0 Average
7 4360.000 E4_.62 -19.38 7T4.00 49.8F 33.14 5.9 34.30 100 0 Peak
8 4360.000 47.07 -6.93 54.00 42 27 33.14 5.9 34.30 1oo 7 Average
] 8085.000 EZ.94 -F1. 06 74.00 42.95 36.9Z2 6.80 33.73 1oo 0 Peak
10 8085.000 40.4% -13.51 54.00 30.50 36.9Z2 6.80 33.73 1no ZEBE Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuv/mj) Date: 2007-08-04 Time: 041440

FCC CLASS-B
-hdB

! 30 224, 8. 612. 806. 1000
Frequency (MHz)
Bite cO0ZCHO4-HY
Condition: FCC CLASS-E Zm ANTZ7Z4 VERTICAL
EUT PDA Bmart Phone (WiFi_S02_ 1lb/g/f
:BT w2.0 EDR_VOIP)
POTTER t110Vac/c0H=
MODEL STR 7718029
MOME :Eluetooth Tx_ Ch7E;2420MH=z
FPLANE tEz

Data Pate:DHE
Over Limit Beadintenna Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Fos Poz Remark
MH=z dBuV m dBE dBul/m dBuy dB di dE (=8 deg
1l 20 540 325,27 -4.73 40,00 EL.E0 1e.36 DEd LBEIAB 1324 260 QF
Z @ 29,450 33,93 -5.07 40,00 5430 11.8:2 7L 2220 il 87 QF
3 7o.410 21.87 -8.13 40.00 E&.72 6.93 1.03 3E.81 === —-— Peak
4 Ela.200 32.38 -liZ.6z 45.00 45,73 17.49 Z.87 3JE.ELl —rs —-— Peak
£ E2g.900 3E5.01 -10.29 45,00 44.81 19.894 Z.8E 3E.4% — = —-— Peak
=) 620,100 326,78 -9, Ez 45.00 45.51 E0.03 2.13 32E.0E e —-— Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR771809

Level (dBuW/m)
107

Date: 2007-08-04 Time: 03:41:28

3
L
FCC CLASS-B
-6dB
5
¥
54 4 9 FCC CLASS-B-AV
-6dB
1 1p
! 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Bite 03CHO4-HT
Corndition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT PDA Smart Phone (WiFi 202, 11b/g/f
:ET_wZ.0 EDE WOIR)
FOWEER :110Vac,/60H=
MODEL :TR 771809
MOME Bluetooth Tx_Ch78;2430MH=
FPLAME cEz
Data Rate:DHE
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuV/m dE dBuV/m dBuyW dE/m dB dE cm deg
1 2366.000 41.34 -32.65 T4.00 43.41 E8.00 2.71 33.78 l00 0 Peak
z £2366.000 EZ8.33 -E5.e67 54,00 320,40 Z2.00 2.71 3F3.78 10k ZEZ6 Average
3B Z480.000 S5 53 EZ. 53 74.00 98,23 E8.Z6 .84 323.80 100 0 Peak
4 @ Z480.000 25,37 22.07 ZB.Ee .84 33,80 10k ZEZ6 Average
£ Z2483.500 £1.8¢ £2.56 ZB.Ee .84 33,80 100 0 Peak
=) Z483.500 El.84 -2.15 E54.00 E£3.54 E8.Z6 .84 323,80 10k ZEZ6 Average
7 4350.000 E8.48 -15.5z 74.00 E£3.88 33.14 LE.9¢ 324,320 100 0 Peak
s @ 4260.000 E2.1% -1.81 E4.00 47.359 33.14 E.9¢ 324.320 100 338 Average
] 2037.000 E3.E7 -E0.732 74,00 43,29 26.8F5 .77 33.54 100 0 Peak
10 2037.000 41.1%8 -lz.8z E54.00 321.20 325.85 .77 33.64 100 Z66 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

* Test Mode : Mode 12
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuYim) Date: 2007-08-04 Time: 04:59:00

FCC CLASS-B
-fidB

T 5
. 30 224, 8. 612, 806, 1000
Frequency (MHz)
gite :03CHO4-HY
Condition:FCC CLASS-E 3m ANT27Z4 HORIZONTAL
EUT :PDA 8mart Phone (WiFi 80Z.11b/g/
:ET_v2.0 EDE_VOIE)
POWER :11l0vac/ 60Hz
MODEL :TR 771809
MOME :Bluetooth Tx Ch78;2480MHz
PLANE tEZ

Data Rate:Z-DHS
Over Limit RBeadintenna Cable Freamp Ant  Table

Freq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Po=z Bemark
MHz dBuV/m dB dBul/m dBuy dE /m dE di =518 deg
1@ 31.890 3Z.6% -7.32 40.00 48.66 16.34 0.65 32.98 100 3Z0 Peak
z 39.450 31.4% -8.52 40.00 51.85 11.82 0.71 32.30 s --- Peak
3 60.780 30.87 -3.13 40.00 5§9.20 3.62 0.86 32.81 o] --- Peak
4 349.700 25.07 -17.93 45.00 44.72Z 14.058 Z.13 32.83 =me --- Peak
5 385.900 259.37 -16.63 46.00 44.56 15.38 Z.Z3 32.85 i --- Peak
£ 419.000 30.70 -15.30 46.00 45.15 15.37 z.33 32.81 e --- Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR771809

¢ Level {(dBuv/m}

Date: 2007-08-04 Time: 03:11:34

3
i
FCC CLASS-B
g -6dB
54 [: 7 g FCC CLASS-B-AY
-6dB
1 1p
3
! 1000 5500, 10600, 15400. 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Corndition: FCC CLASE-E 2m HF-ANT-6903 HOBRIZOMTAL
EUT SIDA Smart Phone (WiFi 202 11b/g/f
:BET_w&.0 EDR VOIR)
FOWEER :1ll0Vac/60H=
MODEL TR 771209
MOME :Bluetooth Txz_Ch78;24530MHz=
FPLAME tEz
Data Rate:Z-DHS
Ower Limit Beadintenna Cable Preamp int  Table
Fregq Level Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuVW;m dE dBuV/m dBuyW dE fm dE dE cm deg
1 Z3E6_000 4Z2.20 -31.80 <74.00 44 _F7 Z8.00 3.71 33.78 1oo 0 Peak
z Z3E6_000 E8.33 -E5.67 E54.00 30.40 Z8.00 3.71 33.78 1oo 12 Awerage
3@ Z480_000 10024 101.94 EF8.26 3.84 33.80 1oo 0 Peak
4 @ Z480_000 B85.9%9 87.68% Z8B_E6 3.84 33_80 1oo0 19 Awverage
£ Z483_E00 B7.26 -6.74 74.00 EB.98 Z8B_EF6 3.84 33_80 loo 0 Peak
=BT Z483_E00 E£3.37 -0.63 54.00 E55.07 Z8_F6 3.84 33_20 100 12 Awerage
i 4250_000 E5.83 -18.17 <74.00 £51.03 33.14 E. 96 34.30 100 0 Peak
g 4250_000 45 .98 -8.04 £E£4.00 4118 33.14 E.96 34_.30 1ao & Average
9 8994 _ 000 Sz. 6% -E1.38 <74.00 4F._ 05 38.08 T.ET 34.78 1oo 0 Peak
10 8994 _ 000 41.17 -1Z.83 £L54.00 30.60 38.08 T.ET 34.78 100 244 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.
- Level {(dBuv/m} Date: 2007-08-04 Time: 05:06:12

FCC CLASS-B
-bdB

4 i B
! 30 224, 8. 612. 806. 1000
Frequency (MHz)
Site OZCHO4-HY
Condition: FCC CLASS-E 3m ANTZ7YZ4 VERTICAL
EUT SPDA Bmart Phone (WiFi 802 1lb/g/f
:BT wz.0 EDER VOIF)
FOWER :1ll0Vac//e0Hz
MODEL :TE 771209
MOME Bluetooth Tx Ch78;2450MH=z
FPLANE tEz

Data Rate:Z-DHE
Over Limit Beadintenna Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Los=s Factor Fos Poz Bemark
MH=z dEuV m dB dBul/m dBEuy dB di dE (=8 deg
1@ 2l.290 35,52 -4.4F 40.00 El1.E5g 1e6.34 0.5 3E.98 e ——— Peak
S| 39_450 35.1% -4.81 40.00 E5_E& 11.8% (gl Ll T 13z 3E& 0QF
3B 61.050 33.09 -6.91 40.00 §E1l_42 3.62 0.86 32.81 118 277 QP
4 419.000 Z26.74 -19.76 46.00 40.6%9 1597 2.39 3z.81 -— -== Peak
14 592.900 24.92 -21.08 46.00 34.72 19.84 2.82 32.4%5 -— === Peak
& 934.200 27.67 -18.33 46.00 31.14 24 37 3.52 3l.4z -— -=- Peak
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woroniss. FCC TEST REPORT

Report No.

FR771809

Level (dBuW/mj}
107

Date: 2007-08-04 Time: 03:04:28

3
4
FCC CLASS-B
-6dB
T
- g FCC CLASS-B-AV
-6dB
1 0
' 1000 5800. 10600, 15400, 20200, 25000
Frequency {(MHz)
Zite t03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£303 WERTICAL
EUT tPDA Zmart Phone (WiFi S0Z2.llbSgf
:ET_wZ.0 EDR WOID)
POWEE :110%Vac/&0Hz
MODEL TR 771203
MOME Bluetooth Tx Ch78;2420MH=
PLANE tEZ
Data Rate:Z-DHE
Over Limit RBeadintenna Cable Freaup Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Poz Bemark
MHz dBuV/m dB dBul/m dBEuy dE fm dE dE (=8 deg
1 £340.000 41.30 -3Z.70 74.00 43 _4F Z7.%6 F.e3 2377 100 0 Peak
z £340.000 EZg.60 -25.40 E4.00 30.7E EZ7.%6 .63 3377 100 Z13 Average
3B 480,000 327,34 29.04 EB.E8 3.84 323.80 1a0 0 Peak
4 @ z480.000 24,26 85.96 ZB_E6 .84 323.80 100 Z1% Average
1 Z483.500 e4.58 -3.4F 7T4.00 E6.E3 Z8.E6 .84 323.80 100 0 Peak
=) £483.500 El.40 -Z.60 E4.00 5310 Z8.E6 .84 323.80 pRalx} Z13 Average
7 4960.000 Eg8.68 -15.3F 7T4.00 E53.88 33.14 L.96 24.30 100 0 Peak
s @ 4960.000 E0.48 -3.5E E4.00 45.68 33.14 E.96 24.30 1ol 338 Average
3 7440.000 EE.EZ3 -18.77 7T4.00 46.03 36.E8 & 53 323.8l1 100 0 Peak
10 7440.000 4Z.64 -11.36 54.00 33.50 36.EZ8 &. 53 33.87 100 Z83 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR771809

* Test Mode : Mode 13
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
ik Level (dBuv/m} Date: 2007-08-04 Time: 03:22:40

FCC CLASS-B
-hdB

2
3
L 30 224, 8. 612. 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZOMTAL
EUT :PDA Smart Phone (WiFi 80Z.11b/g/
(BT _wZ.0 EDR_WVOIER)
POWER :110vac/ 60Hz
MODEL TR 771809
MOME :Bluetooth Tx_ChO0;=2402MHz
PLANE :E2
Data Rate:3-DHS
Over Limit Beadintenna Cable Preamp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;/m dE dBuV/m dBuyW dE fm dE dB cm deg
1@ 30.810 33.09 -6.91 40.00 49.0FZ 16.36 0.64 3293 100 ZEE Peak
z 39.180 30.0Z =-9.98 40.00 49.54 12.71 0.71 3Z.94 -—= --— Peak
3 zEZ.210 Z6.81 -19.19 46.00 45 72 1z.56 1.91 32 28 -—= --— Peak
4 519.800 33.16 -1Z.84 46.00 45 51 17.4% 7.7 3251 -—= --— Peak
5 598.900 34.75 -11.25 4£.00 44 55 19.84 Z.82Z 3245 -—= --— Peak
& 680.100 36.15 =-9.85 4£.00 44.98 20.09 3.13 32.05 -—= --— Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR771809

¢ Level (dBuW/mj}

Date: 2007-08-04 Time: 02:38:04

3
4
FCC CLASS-B
-6dB
- i a9 FCC CLASS-B-AY
-6dB
b il
0
1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Bite 03CHO4-HT
Corndition: FCC CLASE-B Sm HF-ANT-£203 HORIZOMNTAL
EUT PDA Smart Phone (WiFi 202, 11b/g/f
:ET_wZ.0 EDE WOIR)
FOWEER :110Vac,/60H=
MODEL :TR 771809
MOME Bluetooth Tx_Ch00;240ZMH=
FPLAME cEz
Data Rate:Z-DHE
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuV/m dE dBuV/m dBuyW dE/m dB dE cm deg
1 Z384.860 48_85 —-EF7.45 7T4.00 48.58 F5.07 .74 33.78 1oo 0 Peak
z £384.860 33.0Z -Z0.958 54.00 35.0Z EF8.03 3.74 33,78 1ns 1370 Average
3@ Z40Z_ 000 27_24 e R S < B 1 2 3.74 33.78 1oo 0 Peak
4 @ Z40Z_. 000 ®85_.9& _____ _____ B?.93 EB.07 .74 3I3.78 lns 130 Average
5 Z249Z7 . 000 41.9z -32.08 74.00 43.58 F85.30 3.84 33.80 1oo 0 Peak
) 2497000 EZ9_.00 -Z5.00 54.00 30.66 EF8.30 3.84 33.80 1ns 130 Average
7 4804_ 000 E4.9% -19.01 74.00 EO.55 3Z.86 5.88 34.30 100 0 Peak
=BT 4304 000 47.5% -6.41 54.00 4317 3Z_86 .86 34.30 1oo 180 Average
] BEZZ.000 E3.32 -EZ0.6E8 74.00 43.10 37.64 7.08 34.50 1oo 0 Peak
10 S8gzZ_ 000 41.47 -12. 58 54.00 31.80 37.64 7.08 34_E0 100 236 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR771809

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-08-04 Time: 03:29:52

Level (dBuW/mj}
80

FCC CLASS-B
-pdB
40—‘
2 4 "
4
! 30 224, M. 612, 806, 1000
Frequency (MHz)
Bite 03CHO4-HT
Corndition: FCC CLASE-B Sm ANTE7Z4 VERTICAL
EUT PDA Smart Phone (WiFi 202, 11b/g/f
:ET_wZ.0 EDE WOIR)
FOWEER :110Vac,/60H=
MODEL :TR 771809
MOME Bluetooth Tx_Ch00;240ZMH=
FPLAME cEz
Data Rate:Z-DHE
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuV/m dE dBuV/m dBuyW dE/m dB dE cm deg
1@ 30.810 35.87 -4.132 40.00 E1.80 1&6.36 0.&64 32.93 113 280 QF
S| 39_.450 34.01 -5.9% 40.00 54.38 11_8F 0.71 32.90 138 245 QF
3 79,410 3.5 -7.75 40.00 57.10 £.93 1.03 3z.81 e —-— Peak
4 Elo.800 3E.63 -13.37 45.00 44,98 17.49 Z.687 3z.E1 === —-— Peak
£ Eag.o00 3E.32 -10.68 45.00 45,1z 15.84 Z.8Z 3z.4F% e —-— Peak
=) 20,100 26.85% -9.11 45.00 45.7z E0.0%9 2.12 2z.05 e —-— Peak
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woroniss. FCC TEST REPORT Report No. : FR771809

- Level (dBuW/mj} Date: 2007-08-04 Time: 02:48:15
3
4
FCC CLASS-B
-6dB
i
i g FCC CLASS-B-AV
-6dB
B 1p
y
! 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASE-B Zm HF-ANT-£203 WERTICAL
EUT SPDA Smart Phone (WiFi 802 . 11b g/
:BT wz.0 EDR WOIP)
FOWEE. :110Vac,/c0Hz
MODEL TR 771809
MOME :Bluetooth Tx ChO0;240ZMH=
PLANE tEZ

Lata Rate:3-DHE
Over Limit Beadintenna Cable Freamp Ant  Table

Freq Lewel Limit Line Lewel Factor Lo=zs Factor Fos Poz Remark
MHz dBuV/m dBE dBul/m dBuy dE S dBE di (=8 deg
I: 2384.860 44.68 —E9.3E 74.00 46.64 ZB.07  3.74 33,78 100 0 Peak
z z384.860 30.69 -23.31 54.00 32.63 28.03  3.74 33.78 11z 336 Average
3@ Z40Z.000 94.80 96.73 £28.11 2.74 33.78 la0 0 Peak
4 Z40Z2.000 8E2.63 __.__ ... B4.e0 23.07 3.74 33.78 11z 336 Average
13 2494.000 41.79 -32.21 74.00 43.45 Z8.30  3.84  33.80 100 0 Peak
& 2z494.000 ZE8.80 -25.20 54.00 30.46 28.30  3.84 33,80 11z 336 Average
7 4804.000 E8.88 -1E.1F 74.00 Ed4.44 3IZ. 86 5. 28 34,30 100 0 Deak
g @ 4804.000 E0.78 -3.2F 54.00 46.36 3Z.86  E_86 34.30 100 ZE3 Average
3 7820.000 E5z.96 -z1.04 74.00 43.27 3I6.67 6B.65 33.67 100 0 Peak
10 7830.000 40.8% -13.11 54.00 31.20 36.67 6.65 33.67 100 ZEE Awverage
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 14
= Polarization : Horizontal

o0 Level {dBuV/m} Date: 2007-08-04 Time: 03:52:14

FCC CLASS-B
-pdB

2 3
l]3l] 224, 418. 612, 806. 1000
Frequency (MHz)
Site r03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZOMNTAL
EUT : PDA Smart Phone (WiFi 80Z2.11k/g/
(BT _vZ.0 EDR_WVOIE)
POWEER :110vac/ 60Hz
MODEL TR 771809
MOME :Bluetooth Tx_Ch39;2Z2441MHz
PLANE E2
Data Rate:3-DHS
Over Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos= Bemark
MHz dBuW;m dE dBEuW/m dBul dE fm dE dB Ccm deg
1R 30.810 31.61 -8.3% 40.00 47.54 16.36 0.64 32.93 100 314 Peak
z 38.370 Z29.058 -10.95 40.00 48.57 12.71 0.71 32.94 -—= --- Peak
3 ZEOD.E80 Z29.41 -16.59 46.00 47.83 12.51 1.93 3Zz_86 -—= --- Peak
4 E£19.800 33.23 -12.77 46.00 45 .53 17.45 Z.§7 3z.51 -—= --- Peak
5 598.900 34.84 -11.16 46.00 44.64 19.84 .82 3Z_45 -—= --- Peak
[ 680.100 36.61 =-3.39 46.00 45.44 Z0.09 3.13 3208 -—= --- Peak
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Level (dBuW/mj} Date: 2007-08-04 Time: 02:20:35
4
FCC CLASS-B
-6dB
%1 T g FCC CLASS-B-AY
-6dB
1p
3
0
1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HT
Condition: FOO CLASE-BE 3m HF-ANT-£903 HOBRIZOMTAL
EUT P& Bmart Phone (WiFi_ S0z .11b/g/f
:BT_vZz.0 EDE_WOIP}
POWER t110Vac f60H=
MODEL TR 771809
MOME Bluetooth Tx_Ch33;2441MH=
PLAME tEZ
LDiata Bate:3-DHE
Ower Limit Beadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Po=s Bemark
MHz dBuV/m dE dBuV/m dBuyW dE/m dB dE cm deg
1 Z382.000 41.3% -32.61 74.00 4333 253.03 I.74 33.78 100 0 Peak
Z Z382_000 Z8_.58 -z5.4F LE4_00 30.583 Z25.03 3.74 33.78 107 17 Awerage
3@ 441 000 S&6_45 g88.27 £8.1% Fo 78 LFPEea 107 17 Awerage
4 @ Z441 000 93_ 45 lo0o_z7 28.1%9 o9 =g33w09 100 0 Peak
5 2486000 4171 -32_ 2% 74.00 43 41 Z8_E6 .84 33.80 100 0 Peak
& Z486_ 000 3.8 -24.18 E54_.00 31_EE Z8_E6 3.84 33.80 107 17 Awerage
2 48382 _ 000 E&4_50 -12_50 74.00 4990 3298 5.9 34.30 100 0 Peak
g8 @ 48382 000 486.21 -7.0% E54_ 00 4231 32_98 E_.92 34.30 l00 179 Awerage
] g8574_000 E3_23 —-20.77 74.00 43.03 37.60 .06 34_ 46 100 0 Peak
10 8574 000 41_40 -12.60 E4_00 31.20 37.60 7.08 34 46 100 246 Aweradge
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuV/m) Date: 2007-08-04 Time: 03:59:26

FCC CLASS-B
-BdB

30 224, 418. 612, 806. 1000
Frequency {(MHz)
Bite cOECHO4-HY
Condition: FCCO CLASS-EBE 2m ANTZ7Z4 WERTICAL
EUT SPDA Smart Phone (WiFi_802.11lb/g/f
:BT_wz.0 EDR_VOIF)
POWER c110Vac/&60HS
MODEL ITR 771809
MOME :Bluetooth Tx_Ch39:2441MH=
PLANE “EZ
Data Rate:3-DHE
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Po= Bemark
MH=z dEuV m dB dBuV/m dBulr dB di dE cm deg
1@ 200810 35,74 -4,z 40,00 E1.67 1&.36 0.64 3E.93 1ie 356 QP
Z @ 2a.le0 33,15 -&6.85 40,00 EZ.67 1E.71 0.71 32E.594 132 Zelb QP
| 79,410 21.8F -8.12 40,00 L5&.57 6.93 1.03 232281 === -—— Peak
4 Ela.800 3E.62 -13.31 46,00 45.04 17,40 Z.87 32E.EL el --— Peak
L 29,900 3E5.3F -10.65 4e.00 45_15 159,84 Z.8E 3JE.4E = --— Peak
= 20,100 37.058 -2.5%5 46,00 45.88 Z0.09 2.13 32E.0E o --— Peak
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Date: 2007-08-04 Time: 02:13:06

Level {dBuV/m)
107

4
FCC CLASS-B
-6dB
T
54 FCC CLASS-B-AVY
-6dB
1 1P
1]
1000 5500, 10600. 15400. 20200. 25000
Frequency {(MHz)
Site 03CHO4-HY
Condition: FOC CLAZSS-B 3w HF-ANT-6203 VERTICAL
EUT :PDA Smart Phone (WiFi 202 1lb/g/
:BT_wz.0 EDE_VOIP)
FOWER t1ll0Vac/c0H=
MODEL :TR 771805
MOME Blustcooth Tx Ch39:2441MH=
PLANE tE2
Lata Rate:3-DHE
Ower Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos= Bemark
MH=z dBuW;m dE dBEuW/m dBEul dE fm dE dEB CcI deg
1 £34F_ 000 41.17 -32.83 74.00 43 .53 Z7_98 3.9 3377 100 0 Peak
zZ £34F_ 000 E8.68 -E5.3F E54.00 30.80 EZ7.98 3.3 33.77 100 Z78 Awverage
2@ F441_ 000 B8z.01 83.83. F8.19 B:g 3gegd 100 £78 Awverage
4 @ £441_ 000 34 71 9&_E53 E83.1°9 =79 L3378 100 0 Peak
5 £494_ 000 41.70 -3Z.30 74.00 43.36 Z8_30 3.84 33.80 100 0 Peak
& £494_ 000 E8.96 -E5.04 54.00 30.6E8 Z8_30 3.84 33_80 100 Z78 Awverage
7 488F_000 E58.43 -15. 57 74.00 K53.83 3E_98 E.9F 34.30 100 0 Peak
=R 488FZ_ 000 51.40 -Z.60 E4.00 4&. 80 3E_98 E.9E 34.30 103 33E Awverage
2 T3ZI_ 000 E3.48 -FO.5F 74.00 44 .35 3E5_399 &.48 3335 100 0 Peak
10 73Z3I_ 000 4Z2.6% -11.31 E4.00 33.56 3E5.399 &.48 33_358 100 Z6E5 Awverage
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 15
= Polarization : Horizontal

- Level (dBuV/m) Date: 2007-08-04 Time: 05:16:31

FCC CLASS-B
-hdB

3 5
% g
u:il] 224, 418. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ANT2724 HORIZOMNTAL
EUT :PDA Smart Phone (WiFi 80Z. 11bk/g/
(BT _wZ.0 EDR_WOIE)
POWEER :110vac/ 60Hz
MODEL (TR 771809
MOME :Bluetooth Tx Ch78;2450MH=
PLANE E2
Data Rate:3-DHE
Owver Limit Peadintenna Cable Preamp int Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos= Fos Renmark
MH=z dEuV m dB dBuV/m dBulr dB fm di dE cm deg
1@ 31.8590 32.3Z -7.68 40.00 48.30 16.34 0.65 3z.98 100 305 Peak
2z 39.450 31.04 -8.96 40.00 51.41 11.82z 0.71 32.90 -—= --— Paak
3 £9.970 Z8.3% -11.61 40.00 56.95 3.40 0.86 3z.82 -—= --- Peak
4 349.700 25.29 -20.71 46.00 41.94 14.05 Z.13 3z.83 - --— Peak
5 388.900 Z27.72 -18.28 46.00 42.91 15.38 Z.29 3z.8% ——= --- Peak
[ 419.000 27.17 -18.83 46.00 4l.62 15.97 Z.39 3z.81 - --— Paak
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Ak Lewvel (dBulY/m) Date: 2007-08-04 Time: 01:38:07
3
4
FCC CLASS-B
4 -6dB
- i T g FCC CLASS-B-AV
-6dB
1 10
v 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Sice tOZCHO4-HYT
Condition: FCC CLASS-BE Zm HF-ANT-£902 HORIZONTAL
EUT :PDA Smart Phone (WiFi_ 802 11b g/
;BT _wz.0 EDR WOIP)
POWEER t1ll0Vac /E0H=
MODEL cTR 771209
MOME Blustcooth Tx Ch78;2450MH=
PLANE tEZ

Data Rate:3-DHE
Over Limit Peadintenna Cahle Preamp Ant  Table

Freq Level Limit Line Lewel Factor Loss Factor Fos Po=z Remark
MHz dBu¥/m dB dBul/m dBulr dB dB di (=8 deg
1 2310.000 41.8% -32.12 74.00 44.09 Z27.88 3.66 33.76 100 0 Paak
z 2310.000 28.81 -zZ5.39 54.00 30.82 27.88 3.66 33.7% 101 319 Average
3@ 2480.000 98.67 100.37 28.25 3.84 33.80 100 0 Pazk
4B 2480.000 85.87 8§7.57 23.26 3.B4 33.80 101 319 Average
5@ 2483.500 66.51 -7.49 74.00 68.21 Fg8.76  3.84 33.80 100 0 Pask
I Z483.500 53.05 -0.95 G54.00 54.75 F8.Z6 3.84 33.80 101 319 Average
7 43960.000 54.55 -15.05 74.00 50.15 33.14 5_3& 34.30 100 0 Paak
=R 4950.000 46.54 -7.45 G54.00 41.74 33.14 5.36 34.30 100 5 Average
] g§1z1.000 £53.30 -Z0.70 74.00° 43.28 36.97 6.82 33.77 100 0 Paak
10 glz1.000 4l.2z -12.78 G54.00 31.20 36.97 &.82 33.77 100 289 Average
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuV/m) Date: 2007-08-04 Time: 05:23:44

FCC CLASS-B
-bdB

4 5 6
uiil] 224, 418. 612, 806. 1000
Frequency (MHz)
Zite t03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 VERTICAL
EUT :PDA Smart Phone (WiFi 202 1lb/g/
BT _wZ.0 EDR_VWOIP)
POWEER :11l0Vac/E0Hz
MODEL TR 771203
MOME Blustcooth Tx Ch78:2450MH=z
PLANE tEZ
Lata PRate:3-DHE
Owver Limit Peadintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Po= Fos PRemark
MH=z dBuV m dB dBuV/m dBulr dB fm di dE cm deg
1@ 31.890 33.32 -6.68 40.00 4330 16,34 0.85 32E.98 1zz 20 QP
Z @ 39.450 35.87 -4.13 40.00 5&.24 11.82 0.71 3ZE.90 1z4 Zge Qp
| g0.780 33.07 -6.93 40.00 £1.40 3.6E 0.8& 32E.81 100 27 0P
4 413 000 E24.78 -Z1.EZ& 46.00 35.E3 1537 £.33 3ZE.81 —m -—— Peak
5 5E98_900 E3.E% -EZE.71 46.00 33.09 15.84 Z.BZ 3E.458 —m -—— Peak
& Q25800 E£4.97 -E1.02 46.00 Z8.863 E4.18 3.83 Zl.4F s -—- Peak
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?Leuel {dBuY/m} Date: 2007-08-04 Time: 01:32:52
al
4
FCC CLASS-B
-6dB
i
54 : g FCC CLASS-B-AV
-6dB
1 1R
0
1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Bite 03CHO4-HT
Condition: FCC CLASE-B 3m HF-ANT-6503 WERTICAL
EUT P& Bmart Phone (WiFi_ 202 1lb/g/f
:BT_wvZz.0 EDR_VOIP)
POTTER t110Vac f60H=
MODEL TR 771809
MOME Bluetooth Tx_Ch78;2450MH=
PLANE tEZ
Data Bate:3-DHE
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH=z dBuW;m dE dBuV,/m dBuyW dE/m dE dE cm deg
1 £340_000 4161 -32.3% 7400 4373 Z7.96 I.63 3377 100 0 Peak
z £340_000 z8.67 -z5.33 E4.00 30.7% E7.96 3.69 3377 114 227 Average
3@ Z480_000 9339 9509 Z8_Z6 .84 3FF_80 100 0 Peak
4 @ Z420_000 8z_52 8d_FE ZB_EG .84 3F_B0 114 227 Average
5 £483_500 &5.04 -8_.9&6 7400 &6.74 ZE.EZ6 .84 3380 100 0 Peak
& @ Z483_E500 E5l.98 -z.02 E4.00 E3_ 68 EZEE_E6 .84 3380 114 227 Average
7 4360_000 L5597 -14.03 7400 EE_17 33.14 .96 34.30 100 0 Peak
g8 1 4360_000 EO.38 -3.62 E4.00 45 55 3314 E.39&8 34.30 100 339 Average
il g2lzl.000 L3 5z -zO.48 74_00 43 50 36.97 E_82 3377 100 0 Peak
10 g2lzl.000 41 zz -1z.78 E4_. 00 3120 3697 6_82 33.77 100 288 Average
Remark: #3 and #4 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFA antenna for WLAN and Chip antenna for BT without

connector and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Due Date Remark
Date
) Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Aug. 30, 2006 | Aug. 29, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(CO01-HY)
LISN Conduction
) MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(Support Unit) (CO01-HY)
) Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 03, 2007
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO04-HY Oct. 30, 2006 | Oct. 29, 2007
Anechoic 3m (03CHO04-HY)
= Radiation
Amplifier Schaffner CPA9231A 3564 9kHz -2 GHz | Aug.31, 2006 | Aug.30, 2007
(03CHO04-HY)
Spectrum Radiation
R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 07, 2007
Analyzer (03CHO04-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 14, 2006 | Aug. 13, 2007
(03CHO04-HY)
; Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A
(03CHO04-HY)
) Radiation
Antenna Mast Chaintek 3000 Im-4m N/A N/A
(03CHO04-HY)
Suhner RG223/U Radiation
RF Cable-R03m ] CB024 30 MHz - 1 GHz | Sep. 21, 2006 | Sep. 20, 2007
Switzerland + +RG8/U (03CHO04-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
- Probability u(x;)
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
The measured resultis ydBuV U dB
for a level of confidence of approximately 95 (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of X;
. -
- Probability u(x) Ci | Cixulx)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Recelver VSWR I'1=0.197 +0.34/-0.35 | U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of

confidence of 95%  U=2Ue(y) 4.12
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